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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

(EN 10204 3.1:2004-I1SO 10474 3. 1:2013)

Number / Niimero:

18070515 1/6

Page / Pagina:

Dare / Dia: December 23, 2018

Customer 7 Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order item / Orden Cliente - ltem: Customer's Reference / Ref. del Cliente: . | Manufacturer’s Works Order N° / Confirmacion de Venta:
27410 ITEM 1 N/A 263833/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

[ Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SL ED4S/DECEMBER 2012, ASTM A106/18, ASTM AS53/18, ASME SA106/2017 B/X42-1.245/1290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule 7 Cédula: Length / Longitud: Quantity / Cantidad: 51 Pes/Pz Nominal Weight / Peso Nominal:
10750 X 0.5%4 INCH SCH 080 1969/ 2133FT 1067 684 FT 68698.302 LB 6449 LB/FT
2731 X 151 MM 6.00/6.50 MTS 325430 MTS 31161.000 KG 95.98 KG/M

l

TENSILE TEST / ENSAYO DE TENSION

Specimen condition Specimen dimensions Test Y.S. | [VARS YS/JTS| Elongation / Alargamiento §’
Heat N° | Sample N° | Condicion de la probeta Dimensiones de la probeta temp | Eul0.50%. Req.
Colada N°| Muestra N°| s Sc |Type| On Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Obt.
Tipo Tamano Seccion | ensayo |Max: — Max: —~ -
mm mm2 *C MPa MPa mm %
%6376 32684 B | AM Ss L 38.81X 1488 57745 RT 329 506 065 508 40

B: Body / Cuerpo

L: Longitudinal / Longitudinal
Lo: Initial length / Longitud inicial

AM: As manufactured / Segin proceso de fabricacion

Ls: Location of sample / Ubicacion de la muestra
Max: Maximum / Maximo

Min: Minimum / Minimo

Obt: Obtained / Obtenido

Ori: Orientation / Orientacion
Req. Max: Required maximum / Maximo requerido
Req: Required / Requerido

RT: Room temperature / Temperatura ambiente

S

Sc: Specimen condition / Condicién de la probeta

U.T.S: Ultimate tensile strength / Resistencia
Y.S: Yield strength / Fluencia

s: Strip specimen / Muestra rectangular

=

CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Composition % { Composicion %
X 1o X 1000 X 10000 X100
C [Mn] Si | Mo | Cr P S Vv [Nb| N |Ca|sSn| AL Ti [As| B |Ca| N Col. 1|Col. 2{Cal. 3
H Max | 28 | 120| - 15| 40| 30| 30| 80 | — | 400| 400| - — - - 10| - — 15 6 | 100
Min - 29| 10| — - — - — - — - — - ~ - — = — - - -
Heat N° | Sample N° |P Max 28 | 120 — 15| 40| 30| 30| 80| — | 400| 400| — - - = 10 | — - 15 6 | 100
Colada N° | Muestra N° Min — 2| 10] — - - — — — - — — — - - — — — - - —
96376 00001 H 19 85 17 44 10 15 31 3 0 80 177 12 24 0 6 1 11 54 03 | 03| 404
%6376 32684 P 18 b2 17 43 10 4 19 3 0 80 171 1 23 [ 6 12 61 03 03| 397
Thi cerificate & isued by a computerized system and it is valid with electronic signature. On the onginal certficate the trade-mark green colored Ese certificado se emite mediante sstema computarizado y
*Tenaris” is stamped. In case the owner of the onginal certificate would release a copy of it, he must attest its conformuty 1o the original one taking Tenaris color verde. En caso de que el paseedor del certificado entregue una
upon himself the resporsibifity for any unlawful o not sliowed use. Any afteration andfor fatsification will be subjected to the law. responsable por cualquier wsoilegal o indebido. Cualquier alteracion ylo falsificacion estard sujeta a la ley.

& validado con firma electronica. Bl certificado onginal posee impreso el logo

copia, debera garantizar la conformidad con el oniginal haciéndose
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Tenaris

Number / Nimero:

INSPECTION CERTIFICATE 3.1

Page / Pagina:

Tubos de Acero de México, S5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Verac
C.P. 91697 MEXICO B
(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE INSPECCION 3.1 18070515 2/6
(EN 10204 3.1:2004-1SO 10474 3.1:2013) rDare / Dia: December 23, 2018
Customer / Cliente: PLESA ANAHUAC Y CIAS. SA.DEC.V. Customer's Order ltem / Orden Cliente - ftem: Customer's Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
27410 ITEM 1 N/A 263833/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: T Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
[ Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SL ED4S/DECEMBER 2012, ASTM A106/18, ASTM AS3/18, ASME SA106/2017 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones. Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 51 Pes/Pz Nominal Weight / Peso Nominal:
10750 X 0.594 INCH SCH 080 19.69/ 2133 FT 1067 684 FT 68698.302 LB 6449 LBFT
273.1X 15.1 MM 6.00/6.50 MTS 325.430 MTS 31161.000 KG 9598 KG/M
CHEMICAL COMPOSITION / COMPOSICION QUIMICA
Compasition % / Composicion % =
X 100 X 1000 X 10000 X 100
C Mn | Si | Mo | Cr p 5 v Nb | Ni | Cu| Sn | Al Ti As 8 Ca N [Col. 1]Col. 2{Col. 3
|ﬁ Max | 28 | 120| — | 15| 40 | 30| 30| 80| ~ [400{400] —~ | - | — | - 0| - | - | 5] 6|10
-t st ol -1 =-1-l=1-|-1=-1-1T-1-1-1l-l-t=1- -1=
Heat N° | Sample N° [P Max 28 | 120 - 51 a0| 30| 30| 80| ~ | 400 400 | - — — — 10| - - 15 6 | 100
Colada N° | Muestra N° Min - 29| 10| —- - — - - - - - - - - - - - - - - -
[ o376 32685 P T a Tt o o0 ®] 2 sl ol w[m|ulafo]sf1]ulells 03] 40

Col. 1: SUMA Nb+V+Ti
Col. 2: SUMA Nb+V

Max: Maximum / Maximo
Min: Minimum / Minimo

Col. 3: SUMA Mo+Cr+Ni+Cu+V
H: Heat / Colada

P: Product / Producto

=

THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR

Required values Individuals / individuales Average / Promedio Hardness type/Tipo de dureza:HRC
Valores requeridos Min— | Max 220 | Vari- Min:— | Max— | Var—
Heat N° Sample N° Specimen condition Quad. Scate oD MW 1D Var.
Colada N° Muestra N° ts Sc Escala 1 2 3 |Avg. | 1 2 3 | Ava. 2 3 |Ava.
96376 32684 B AM 1 HRBW 806 | 817| 812 | 812| 793 792 | 791 | 792 | 784 | 782 790 | 785 27
96376 32685 B AM HRBW | 786 | 784 | 786 | 785 | 788 7e8| 784| 787| 785 | 785 | 785 | V85 02

AM: As manufactured / Segun proceso de fabricacion
Avg: Average / Promedio

Min: Minimum / Minimo
MW: Middle wall / Centro

ID- internal diameter / Diametro interno
Ls: Location of sample 7 Ubicacitn de la muestra

Quad: Quadrant / Cuadrante
Sc: Specimen condition / Condicion de la probeta

Ths certificate & issued by a computerized system and it &5
“Tenars* is stamped. I case the ownes of the original certi
upon himself the resporsibility for any untawful or not ali

valid with electronic signature. On the onginal certficate the frade-mark green colored
ficate would release a copy of it, he must attest its conformity to the original one taking
due. Anyal

Tarte <sh

Este certificado se emite rzadoy e

tion andfor faksification will be subjected to the law. bie por ¢

compt
Tenaris color verde. En caso de que el poseedor del certificado entregue una copia,
lquier usoilegal o indebido. Cualquier alteracion ylo falsificacion estard sujeta a la ley.

idado con Firma electranica. Bl cerblicado onginal posee impreso el logo
deberd garantizar la conformidad con ef original haciéndose

e &




Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1
(EN 10204 3.1:2004-1S0 10474 3.1:2013)

Nuinber / Niimero:

18070515

Page / Pagina:

3/6

Date / Dia: December 23, 2018

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA. DEC.V.

Customer's Order Item / Orden Cliente - ftem:

Customer’s Reference / Ref. del Chente:

Manufacturer's Works Order N° / Confirmadion de Venta:

LAMINADO EN CALIENTE SIN COSTURA

7410 ITEM 1 N/A 263833/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones:
API SL ED45/DECEMBER 2012, ASTM A106/18, ASTM AS3M18, ASME SA106/2017

Steel Grade / Grado de acero:
B/X42-1245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones. Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 51 Pes/Pz Nominal Weight / Peso Nominal:

10.750 X 0.594 INCH SCH 080 19.69/ 2133 FT 1067 684 FT 68698.302 LB 64.49 LBFT

2731X 151 MM 6.00/6.50 MTS 325.430 MTS 31161 000 KG 9598 KG/M
[ THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR |
[B: Body / Cuerpo Max: Maximum / Maximo . 0OD: Outside diameter / Didmetro externo Var. Variation / Variacion
[ FLATTENING TEST / ENSAYO DE APLASTAMIENTO J
Standard / Norma: / ]

Heat N° | Sample N° | Ls Sc Result
Colada N° | Muestra N° Resultado

=D 32685 B | AM Good / Bueno

AM: As manufactured / Segan proceso de fabricacion B: Body / Cuerpo Ls: Location of sample / Ubicacion de la muestra Sc: Specimen condition / Condicion de la probeta |
| HYDROSTATIC TEST / PRUEBA HIDRAULICA |

Pressure / Presion Time / Tiempo Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos
mpa 205 5 Satisfactory / Satisfactorio

& certlicate & sued by a computerzed system and 1t s vaiid with electronic signature. On the onginal certificate the tr
*Tenaris” is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity to the ong:
upon hirmself the resporsibility for any unlawful or not aliowed we. Any alteration andfor faksification will be subjected to the law.

ade-mark green colored
nal one taking

Este certiicado se emite medi t

compt

putanzado y &s validado confirma electrénica. €l certificado oniginal powe impreso & logo
Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, deberé garantizar la conformidad con el original haciéndase
responsable por cualquier uso ilegal o indebido. Cualquier alteracion ylo falsificacion estard sujeta ala ley.
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Tenaris

Tubos de Acero de México, S.A.
Car;et. México Veracruz Km 433.7 SN
Deifino Valenzuela Tejeria, Veracruz, Ver

5 , a
C.P. 91697 MEXICO .
(52) 229 989 1100 tel
(52) 229 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1
(EN 10204 3.1:2004-150 10474 3.1:2013)

Number / Nitnero: Page / Pagina:

18070515 4/6

Date / Dia: December 23, 2018

Customer's Order ttem / Orden Cliente - ftem:

Manufaclurer's Works Order N°/ Confirmacion de Venta:

nufacturing Process / Proceso de Manufactura:
SEAMLESS HOT ROLLED

Standard or Specification / Normas o Especificaciones:
API SL EDAS/DECEMBER 2012, ASTM

Schedule / Cédula:
SCH 080

Dimensions / Dimensiones:
10750 X 0.594 INCH
2731 X 15.1 MM

FJstomer 7 Clionte. PLESA ANAHUAC Y CIAS. S.A. DECV.

LAMINADO EN CALIENTE SIN COSTURA
A106/18, ASTM AS3/18, ASME SA106/2017

" [Length / Longitud:

ZA10ITEM1

T Product Type / Tipo de Producto:

SEAMLESS LINE PIPE
| CONDUCCION SIN COSTURA

19.69/2133FT
6.00/6.50 MTS

Steel Grade 7 Grado de acero:
B/X42-1245/1290 PSL1

Quantity?a@d: 51 Pes/Pz
1067 684 FT
325.430 MTS

68698302 LB
31161.000 KG

Customer's Reference / Ref. del Cliente:
N/A -

263833/01
Surface / Superficie:
VARNISHED
N BARNIZADO

| Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL
Nomina! Weight / Peso Nominat:
64.49 LB/FT
9598 KG/M

l

-
Heat treatment / Tratamiento térmico: Pipe / Tubo

HEAT TREATMENT / TRATAMIENTO TERMICO

Quench media of heat treatment process / Medio de enfriamiento del tratamiento térmico: n/a

Temperature Scale / Escala de Terperatura: n/a

Type
Tipo

I

AsRolled

-

0

SUPPLE

MENTARY INFORMATION / INFORM

ACION SUPLEMENTARIA

- _aamaeeeee——— . —————

MELTED AND MANUFACTURED BY TEMARIS TAMSA - MEXICO
STEFL MAKING PROCESS:

ALUMINTUM FULLY KILLED STEEL, FINE GRAIN PRACTICE

THE L ADLE FURNACE PRACTICE INCLUDES ARGON RINSE AND
FOR MICRODBNCLUSION SHAPE CONTROL

MATERIAL FREE FROM MERCURY CONTAMINATION
MATERIAL FREE FROM RADIOACTIVE CONTAMINATION
MANUFACTURING PROCESS OF PIPE:

SEAMLESSHOTROLLED

NOT REPAIRED BY WELDING

NON DESTRUCTIVE TEST (NDT): SATISFACTORY

FLECTRICARCFURNACELADLE FURNACE-CONTINUQUS CASTING MACHINE

FINAL INJECTION OF CALCIUM SILICIDE WIRE

- - W
Supplementary information
informacion Suplementaria

FUNDIDO Y FARRICADO POR TENARIS TAMSA - MEXICO

FABRICACION DEL ACERO:

DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE
MATERIAL LIBRE DE CONTAMINACION DE MERCURIO
MATERIAL LIBRE DE CONTAMINACION RADIOACTIVA
FARRICACION DEL TUBO:

LAMINADOEN CALIENTE SIN COSTURA

NO REPARADO POR SOLDADURA

HORNODE ARCO ELECTRICO-HORNODE AFINACION-MAQUINA DE COLADA CONTINUA-
ACERO CALMADO CON ALUMINIO, PRACTICA DE GRANO FINO
LA PRACTICA EN EL HORNO DE AFINA! CION INCLUYE AGITACION POR ARGON E INYECCION FINAL DE SILICTURO

EVENTUALES MICROINCLUSIONES

ENSAYO DE CONIROLKO DESTRUCTIVO (CND): SATISFACT! ORIO

INSPECTION METHOD: METODO DE INSPECCION:
Ths certificate i isued by a computerzed system and it & vaid with electronic signature. On the ongmal certificate the Trade-mark green colored Fste certflicado se emite mediante sistemna compt zado y es vaidado confirma electronica. T cerificado ongina! pc::ee impreso el logo

*Tenaris® is stamped. In case the owner of the original certificate would releace a copy of it, he must attest its conformity to the ofiginal one taking

wlhimselfﬁ'\erespomlbimyforany tawful or nat alk

, and/or falsification will be subjected to the law.

Tenars color verde. En caso de queel pa:eedordrel certificado entregue Lna copia, deberd garantizat la conformidad con el original haciéndose
resporsable por cualquier uso legal o indebido. Cualquier alteracién yio fatsificacion estard sujeta a la ley
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T »
e na rls _ ) Tubos de Acero de México, S.A.

Ca:;et. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Verac
C.P. 91697 MEXICO ' "
(52) 229 989 1100 tel

(52) 229 989 1600 fax

INSPECT'ON CERT'FICATE 3_1 Nuwber / Niimero: Page / Pagina:
CERTIFICADO DE INSPECCION 3.1 18070515 5/6
(EN 10204 3.1:2004-150 10474 3.1:2013) Date / Dia: December 23, 2018
@tomer 7 Cliente: PLESA ANAHUAC Y CIAS. SA DECV. Customner's Order Item / Orden Cliente - ftem: Customer's Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
- lﬂiﬂ() ITEM 1 ] N/A 263833/01
Manufacturing Process / Proceso de Manufactura: TProduct Type / Tipo de Producto: | Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or @mnmrmas o Especi‘flcac?n? - Tsteel Grade / Grado de acero: Ends / Extremos: T
API 51 ED4S/DECEMBER 2012, ASTM A106/18, ASTM A53/18, ASME SA106/2017 B/X42-1245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Lengthmnm:_ Quantity / Cantidad: 51 PeslPz Nominal Weight / Peso Nominal: -
10,750 X 0.594 INCH SCH 080 1969/ 2133 FT 1067684 FT 68698.302 LB 6449 LB/FT
2731X 15.1 MM 6.00/ 650 MTS 325.430 MTS 31161.000 KG 9598 KG/M
r SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA J

Supplementary Information
Informacién Suplementaria

EMI - MPI

INSPECCION VISUAL
INSPECCION DIMENSIONAL

AMATERIAL DE ACUERDO A ANSYNACE MRO175/150 15156-2 2015 Y ANSUNACE MROL03/ISO 17945: 2015
SOLO DUREZAMAX. 2 HRC

TAMSA REF: 497850

EMI- MPI
VISUAL INSPECTION

DIMENSIONAL RNSPECTION

MATERIAL ACCORDING TO ANSFNACE MRO175/180 15156-2:2015 AND ANSYNACE MROI0JSO 17945: 2015
ONLY FOR HARDNESS 22 HRC MAX.

TAMSA REF: 497850

Quantity
Colada N° Cantidad tongitud
{Pieces) ) (m) (Tons)

96376 f 51 1067.68 ! 32543 i 31161 l

— e
Nominal weight per pipe

e
I Average length per pipe

Longitud promedio por tubo Peso nominal pof tubo
{ft) i (m) (Ibvft)
20935 6381 G | 95788 |
The certficate & isued by a computerized system and Tt & vahid with electronic signature. On the ongmnal certificate the Trade-mark green colored Txie cerifficado se emite mediante sistema comp zadoy & vabdado con firma TlectiGnica. T cerllic=d0 onginal poses impresa ¢l boge
“Tenars” is stamped. In case the owner of the onigina certificate would release a copy of it, he must attest its conformity 1o the original one taking Tenaris color verde. En caso de que el poseedor del certificado entregue una copia, deberd garantizar 1a conforrmidad con el onginal haciéndase
upon himself the responsibifity for any unlawful or not aiowed we. Any alteration and/or {faisification wilt be subjected to the law. resporusable por cualquier woilegal © indebido. Cualquier atteracién yho fatsificacion estaré sujeta a la ley.




Tenaris

Tubos de Acero de México, S.A.

Cazret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Ve

C.P. 91697 MEXICO N
(52) 229 989 1100 tel

(52) 229 989 1600 fax

Number / Nitiero:

18070515

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

(EN 10204 3.1:2004-1S0 10474 3.1:2013)

Page / Pagina:
6/6

i Date / Dia: December 23, 2018

Customet / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer's Order Item / Orden Cliente - ftem: Customer's Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confimacon de Venta:
[ — - 27410 ITEM 1 _|N/A - 263833/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: ' surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
‘Standard or Specification / Normas o Especificaciones: - - T Steel Grade / Grado de acero: Ends / Extremos:
API 5L ED4S/DECEMBER 2012, ASTM A106/18, ASTM AS3/18, ASME SA106/2017 B/X42-1245/1290 PSL1 NORMAL BEVEL
- - ] BISELADO NORMAL
| Dimensions / Dimensiones: Schedule f Cedula: Length / Longitud: Quantity / Cantidad: $1 Pes/Pz | Nominal Weight / Peso Nominal: ]
10.750 X 0.594 INCH SCH 080 19.69/2133FT 1067 684 FT 68698.302 LB 6449 LB/FT
2731X 151 MM 6.00/ 6.50 MTS 325.430 MTS 31161.000 KG 9598 KG/M

- -
This is to certify that the preduct described here has been manufactured, sampled, tested, and inspecied in sccordance with | Por el presente certificamos que el material aqui descrito

purchaser order requirerents. This certificate is not a declaration of ofigin nor may it be used as a dedaration of origin.

ha sido Tabricado, muestreada, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una dedaracion de origen.

=

:CUSFO’MER_.TFHRD'WXWC—_'——

— TENARIS QUALITY DEPARTMENT SIGNATURE

INSPECTION COMPANY
COMPANIA DE INSPECCION ot

QUALITY CERTIFICATION DEFT.
DEPTO. DE CERTIFICACION DE CALIDAD

Manuel Morales Pefia

NO APLICA
Ewmployee Name: N/A

L=

CHIEF OF QUALITY CERTIFICATION DEFT.
RESPONSABLE DEL DEFTO. DE CERTIFICACION DE CALIDAD

Angel César Alemdn Gil

|

The certilicate & msued by a computenzed system and it & valid with electronic signature. On the ongmal cerbficate the Trade-mark green colored
*Tenaris” is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity to the osiginal one taking
upon himsetf the iility for any unlawful o not allowed use. Any alteration andior fatsification waill be subjected to the law. respornsable por cualquier usoilegat 0

Tste certificado se emite mediante sistema comp yes
Tenaris color verde. En caso de queel poseedor del certificado entregue una copia,
indebido. Cualquier alteracion ylo falsificacién estard sujeta a la ley.

Tdado con hirma electronica, €l certiticado onginal posee impreso el logo
debers garantizar la conformidad con el oniginal hacendose




